COMPREHENSIVE TECHNOLOGY CENTRE OF FOSHAN CUSTOMS
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Of Conformity

Certificate No: 25202000486

Applicant: FOSHAN SHIWAN YULONG CERAMIC CO.,LTD

Address of Applicant: DAJIANG ZHANGCHA,SHIWAN FOSHAN GUANGDONG CHINA.

Product: GLAZED MOSAIC

Type designation: BHTH01036, BHTH02126, BHTH02128, BHTH04066, BHTH06148, BHTH03084,
BHTH06160, BHTH8020, BHTH08248, BHTH06096, BHTH06168

Technical data: Dry-pressed ceramic tiles for Floorings and wall finishes, Interior and
exterior, with water absorption E, <0.5 %, Group B I a, Rough, Glazed,
14.5cmX2cm

The submitted samples of the above product have been tested for CE marking according to the following
European Directives:

(EU)N0.305/2011-the Construction Products Regulation
Standard used for showing compliance with the essential requirements in the specified directive:
Standard Test report Issued by Date
EN 14411:2016 25202000486 IQCTC of FSCIQ Mar.17, 2020

The referred test report shows that the product complies with standard recognized as giving presumption of compliance
with the essential requirements in the specified EU Directive.

After preparation of the necessary technical documentation as well as the conformity declaration the CE marking as
shown below can be affixed on the product. Other relevant Directives have to be observed.

This certificate is NOT valid for: 1 ) uses in suspended ceilings; 1i) uses subject to requirements against accidental fall
of objects on to transit areas; 1iii) uses subject to dangerous substances requlations; iv) uses in vehicular circulation
areas.

This document is the property of Inspection and quarantine comprehensive technology centre of Foshan Entry-exit
Inspection & Quarantine Bureau, and it is not transferable. Only the applicant may reproduce this certificate.

7}) \\%\ {7
XIAO JINGHONG
Director

Issue Date: Mar.17, 2020
Expiration Date: Mar.16, 2021

Note: This certificate is part of the full report and should be read in conjunction with it.

INSPECTION AND QUARANTINE COMPREHENSIVE TECHNOLOGY CENTRE OF FOSHAN ENTRY-EXIT INSPECTION & QUARANTINE BUREAU
2/F, Building 18, Lanshi International Metal Exchange Center, Kuigiyi Road, Chancheng District, Foshan, Guangdong, China (528000)
TEL: 86-757-83960558 FAX: 86-757-83827971
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TEST REPORT
®EHES:
REPORT NO. : 25202000486
B W 2 & MHESHER
NAME OF SAMPLE: GLAZED MOSAIC
& ¥ B A6 LT AR ERERRAT
APPLICANT: FOSHAN SHIWAN YULONG CERAMIC CO.,LTD
KX H
DATE OF TEST: 09/03/2020 — 16/03/2020 (dd/mm/yy)

EXEBALTEBERNERELR =

STATE KEY TESTING LABORATORY-OF BUILDING CERAMICS AND SANITARY WARE

e i B X@ESHE A D

COMPREHENSIVE TECHNOLOGY CENTRE OF FOSHAN CUSTOMS

FSIQTC-T 2(1)/A
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COMPREHENSIVE TECHNOLOGY CENTRE OF FOSHAN CUSTOMS
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TEST REPORT
MERT: 25202000486 F$s5H 2 W
Report No: Page 2 of 5
= \ 5
PR 2 CEEE T BT PR
Name of sample GLAZED MOSAIC Nominal size (N)
RERrE B RwE THERY
Nature of the surface Glazed (GL) Work size d St R S
%5 < BiFR g\ 2T <
Croup a Fa oot s oorings and wall finishes,
Interior and exterior
0 J—> =]
FEMmPRi BHTHO02126 Ff-nn&ﬁ 20 U5
Mark of samples Quantity of samples 20 Sheets
LT AR ERERRAR i
FALAAL FOSHAN SHIWAN RILE A M R it
2 2 AJIANG ZHANGCHA,SHIWAN
Applicant YULONG CERAMIC Address of applicant | pogHAN GUANGDONG CHINA
CO.LTD
FALRAIHETE RILBEMER
Telephone of applicant Y Fax of Applicant i
FERRUR EFEAGER ) BREAH AR
Source of Samples Samples selected by applicant Received on
EN 14411:2016 Ceramic tiles - Definition, classification, characteristics, assessment and
BRI verification of constancy of performance and marking
Test Standard Annex G Requirements for dry-pressed ceramic tiles with low water absorption of Group Bla
(Ey<0,5 %)
I FERSKLE FTRRT HARRE RS EN 14411:2016 FREFHR G KIRE.

Conclusion of Test

The results conform to the requirement of Annex G of standard EN 14411:2016 with
respect to the test items.

KU A 5
Stamp of Test Unit

Hibk: R LT ARX RS —BREA
(Ef) &R 5 F O+ /\ Bk

Address : 2/F, Building 18, Lanshi
International Metal Exchange Center,

ﬁgﬁ-ﬁﬁﬁ%ﬁﬁ Kuiqiyi Road, Chancheng District,
Address of Test Foshan, Guangdong, China (528000)
Unit BiE (Tel): 86-757-83960558

86-757-83827991
f£E (Fax): 86-757-83827971
BRFE (E-mail): fsiqtc@163.com
Mk Curl): http://www.fsigtc.com/

H .
Date:

17/03/2020

=L

Notes

1, RAICRFTRTRESC LS, ANBERAE R AR T R S I T o A SRR A RAEAT X 55
All inspections are carried out conscientiously to the best of our knowledge and ability.
This report does not in any respect absolve the other related parties from his contractual and legal obligations.

2, REAZWEHEAFR, AERIEHERE:
This report shall not be reproduced, except in full, without the prior written approval from the issuing laboratory.

The results in this report apply to the samples only.

BEHITA
Tested by

ﬁé@mgs Inspected by —Jwg\f‘pproved by

3, ARENREGHRALER.
Z] \\% A

FSIQTC-T 2(1)/A
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COMPREHENSIVE TECHNOLOGY CENTRE OF FOSHAN CUSTOMS

AN

TEST REPORT
MEHS: 25202000486 5K B3N
Report No: Page 3 of §
FIERMEH
Remark of applicant

PR RYIZRR: MEDRT

Product family: GLAZED MOSAIC

RERE: M NTE, R

Nature of the surface:Rough, Glazed (GL)

72255 Group:B I a

4 SR~} Nominal size (N): 14.5cm*2cm

ARFIFTEE K MELS Items in the family:

BHTHO01036, BHTH02126, BHTH02128, BHTH04066, BHTH06148, BHTH03084, BHTH06160, BHTH8020,
BHTHO08248, BHTH06096, BHTH06168

ARFIFAEF=RESHRAE. FK. EAKME. RAMREFEURRERMER—HK, XHETIH
wit.

All items in the family are same in water absorption, dimensions and thickness, material, method of manufacture
and natural of surface except for the design of appearance.

R A
Photo of Samples

FSIQTC-T 2(1)/A
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COMPREHENSIVE TECHNOLOGY CENTRE OF FOSHAN CUSTOMS

A

TEST REPORT

REHS: 25202000486
Report No:

FSH F4 W
Page 4 of 5§

EN 14411:2016 Ceramic tiles - Definition, classification, characteristics, assessment and verification of constancy of performance and marking

Annex G Requirements for dry-pressed ceramic tiles with low water absorption of Group Bla (£, < 0,5 %)

& 33 R EXR RRER H 5
Clause Properties Test Method Requirements Results Verdicts
L | RTRRERE
Dimensions and surface quality
KE
Length
FHAE I3 RF AR T TR ENISO
RV WE 10545-2:2018 e o v
The deviation,of the average size for
Al each tile (2 sides) from the work size
: WE
Width
SRS RFH RS AR T TAE RS ENISO =
RVFRE 10545-2:2018 DL R ey B
The deviation,of the average size for
each tile (2 sides) from the work size
EE
Thickness
SREFEGFHEANTTERY | oo
IR S VF 10545-2:2018 +0.5mm 0~+0.1mm i
A2 The permissible deviation, of the 3
average thickness of each tile from the
work size thickness
s | mEERE
Physical properties
%giﬁl ENISO E<0.5% 0.13% P
B1 | Water absorption 10545-3:2018 BAMEANKT 0.6% 0.08%~0.18% p
Percent mass fraction Individual maximum 0.6% b
WA EBE/N ENISO b
B2 | Breaking strength, in N 10545-4:2019 i > s
odulus of rupture, in a ‘ Minimus 35 .
B3 | AEMTFRMAERE 3000N toiggene | | ENISO —
Not applicable to tiles with breaking : $ | {EZ}Z 47.8~51.4 P
strength > 3000N Individual minimum 32 i 3
Tﬁﬁ . R T BB 3% 2
FASIOITESISTANCY | Report abrasion class Class 3
B4 | TR BRI B 10545-7:1998 P
Resistance to surface abrasion of glazed /AC:1999 i % i B e 0 1500 g
tiles intended for use on floors Report cycles passed
s i M B 2)1‘ &, WA= %2
e | DB ENISO RSB TR e R | O
5 Thermal shock resistance 10545-9:2013 Pass i
Fully resistance
s S _Elz;a' {\&"‘l/‘
| DUMEME: HRG ENISO BB TR e et S
< Crazing resistance: glazed tiles 10545-11:1996 Pass i
Fully resistance
3T T
pg | P ENISO R 5 BT R B ﬁ#””?g%wmﬁ o
3 Frost resistance 10545-12:1997 Pass £
Fully resistance
Bt R
Slipperiness
{ﬁ%‘l’*é?ﬁ: ﬂ]%}\”ﬁﬁ‘%’ a ges DIN *ﬁ%mgﬁgﬁ% <5 0° . —_
B.9 Shod Ramp Test, critical angle, @ 4. 51130:2014 Declared value :
SEHEIE, PTV 96 s e MRS R “Fi Dry:44 x
Pendulum friction test , PTV 96 FC Annex C Declared value HBiE Wet:7

FSIQTC-T 2(1)/A
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COMPREHENSIVE TECHNOLOGY CENTRE OF FOSHAN CUSTOMS

AN

TEST REPORT

FS5H HSH
Page S of §

WEHS: 25202000486
Report No:

EN 14411:2016 Ceramic tiles - Definition, classification, characteristics, assessment and verification of constancy of performance and marking
Annex G Requirements for dry-pressed ceramic tiles with low water absorption of Group Bla (£, < 0,5 %)

%X i3: KT BR RIER HsE
Clause Properties Test Method Requirements Results Verdicts
N
Hig: Alg R
B.14 B kP8 TR Al or Alp 2% Used for walls: p
v Reaction to fire CWT Class Al or Algp Class Al
Used for floorings:
Class Alg
c gy

Chemical properties

oy | Wi
Resistance to staining
a) B P A B 4% ENISO MET 3 % 5% P
a) Green staining agent in light oil 10545-14:2015 Minimum Class 3 Class 5
L= s VARG EE oY) ENISO METF 3 & 5% P
b) Red staining agent in light oil 10545-14:2015 Minimum Class 3 Class 5
¢) 13g/L B EN ISO METF3 & 54 p
¢) Todine, 13g/L solution in alcohol 10545-14:2015 Minimum Class 3 Class 5
d) B ENISO METF 3% 5% p
d) Olive oil 10545-14:2015 Minimum Class 3 Class 5

o, | WHEREE

i Resistance to chemicals

i 2% BEAY 2 327 R e vk it £h 2R
Resistance to household chemicals and swimming pool salts
REMLERA: RABEE, 100g/L P FIETF B 4
a) Household chemicals: Ammonium 10545-13:2016 NE et clns B A P
chloride, 100g/L \
b) kit EE 2R R AR 20mg/L sl <o REF B %
b) Swimming pool salts: Sodium 10545-13:2016 Mikisesblii B A P
hypochlorite solution, 20mg/L ;
TR AR P R AT ik
Resistance to low concentrations of acids and alkalis
a) 3%ELFRIE R (V/V) ENISO MBI LR LA
a) Hydrochloric acid solution, 3% (v/v) 10545-13:2016 Declared value
b) FrERERIAE, 100g/L ENISO RERLRSR LA s
b) Citric acid solution, 100g/L 10545-13:2016 Declared value
c) AENHER, 30g/L EN ISO BRI R LA =
c) Potassium hydroxide, 30g/L 10545-13:2016 Declared value
i 1o VAR FEE R AT B
Resistance to high concentrations of acids and alkalis
a) 18%EL R (VIV) EN ISO BRI R HA o
a) Hydrochloric acid solution, 18% (v/v) 10545-13:2016 Declared value
b) 5 %ILERIAW(VIV) EN ISO RER AR HA ¢
b) Lactic acid, 5 % (v/v) 10545-13:2016 Declared value
c) AEMHEW, 100g/L ENISO mERBER HA s
c) Potassium hydroxide, 100g/L 10545-13:2016 Declared value

F15 i B Possible test case verdicts

1. P(ass) : &% Test item does meet the requirement.
2.F(ail) : & Test item does not meet the requirement.
3. —: KRHATH|E Verdict was not carried out.

4. N/A : A& Test case does not apply to the test item.

*kk kkk

R 45 End of Test Report

FSIQTC-T 2(1)/A
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